PPPL NONCONFORMANCE REPORT NO: 3728 Open Date  09/28/07

Status -Q—Dispesi&ien-ueedﬁ@’q rective Action Neea’edl_rend 07-Out Of Tolerance

Department NCSX Division ~WBS 142

Source/Org VENDOR

ltem Dwg/Part# Procurement#  PE007563-W Cost Center 9450 1*** 1431
RAP# 3208 Job Doc #  PE007563-W Vendor NICKEL SYSTEMS, INC

RAP Title NCSX Modular Coil Hex Nuts

[ 1 HoldTag Applied

Nonconforming Condition (include requirement(s) violated):

The thickness or height of the NCSX modular coil flange hex nuts was reported to be out of tolerance by the vendor. The vendor reported
that ANSI B18.2.2 allows a range of thickness from 1.138" to 1.206", the vendor observed 1.227" to 1.250" which was accepted by
PPPL/NCSX on 9/11/07. During the receipt inspection sampling (12 out of 133 received) 2 of the 12 sampled nuts measure 1.259" and
1.269" which is greater than reported by the vendor and accepted by PPPL/NCSX.

In addition all 12 samples have a magnetic permeability of >1.02 Mu but <1.03 Mu which is above the maximum of 1.02 Mu allowed by
NCSX-ASPEC-GRD-05 para. 3.3.1.1.

Lot Size Recd 133 Sample Size Insp 12 [+ Lot Rejected # Rejected 133
F. i
Reported By  Phelps C Validated By ~ Malinowski F_Mainowski &%= Validated Date ~ 10/01/07
[ Please use p. 2 for disposition and approvals . ]
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NCR 3728

Disposition: ReworkX  Repair __  UseAsls____ ReturntoVendor___  Scrap___

The dimensional deviations are acceptable as is. The permeability was investigated further after this NCR was issued
and was found to be a surface effect. The permeability only appears where the nuts were unmachined. The nuts
appear to be forged and the operation left a coating on the nut which is slightly magnetic. This was verified by lightly
sandblasted a rejected nut. After sandblasting the nut easily passed with a permeability of less than 1.01. The
remainder of the nuts should be sandblasted to remove the coating. Also as a precaution one of the nuts should be
proof tested to 95 % of yield (81 kips).

For rework or repair of vendor supplied equipment, fill in information below:
#Hours $ Est Labor $ G&A

$ Material $ Burden $ Total 336

Digitally signed by Lawrence E. Dudek

Lawrence E DUdek DN: cn=Lawrence E. Dudek, c=US
Cog and RLM Date: 2007.10.03 17:28:14 -04'00'

Disposition by

Digitally signed by Mike Williams

. . .
M k W | I m DN: cn=Mike Williams, o=PPPL, ou=Engineering,
I I I email=williams@pppl.gov, c=US
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Eng. Dept. Head Concurrence
Digitally signed by N/A
N/A DN: cn=N/A, c=US, 0=PPPL, 0u=QA
Date: 2007.10.01 12:33:58 -04'00"

Other (i.e., WCO/FPE) Concurrence

Digitally signed by John E. Boscoe

\] Oh n E . Boscoe DN: cn=John E. Boscoe, c=US, 0=PPPL

Date: 2007.11.07 11:34:52 -05'00'
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